
production
CLEANER

MEDITERRANEAN

Regional Activity Centre for Cleaner Production (RAC/CP)
Mediterranean Action Plan

       Batch Chemical
           Sector

Pollution prevention
      alternatives in the

Ministerio de Medio Ambiente
España

Regional Activity Centre
for cleaner Production

Generalitat de Catalunya
Departament de Medi Ambient
i Habitatge





Regional Activity Centre for Cleaner Production (RAC/CP)
Mediterranean Action Plan

       Batch Chemical
           Sector

Pollution prevention
      alternatives in the

Generalitat de Catalunya
Departament de Medi Ambient
i Habitatge

Regional Activity Centre
for Cleaner Production

Ministerio de Medio Ambiente
España





 

Note: This publication may be reproduced in full or in part for educational, 
[...]
within the plant itself, with the consequent use of the energy generated. This case is used specifically 
for waste with a high calorific value, such as solvents. Incineration and other operations, such as the 
heat drying of certain waste to minimise its volume and therefore the cost of its external management, 
have some environmental aspects that should be taken into account: 
 



 Description of the main process phases and operations in the chemical industry 

69 

Table 3.28. Environmental aspects of waste conditioning 

ENVIRONMENTAL ASPECTS 

Atmospheric emissions 
Emissions of volatile organic compounds  
Particle emissions 
Emission of gases 

Wastewater 
Overflows, cleaning of equipment 

Water used in scrubbing gases in the incineration plant 

Waste The waste that is treated 

Energy Energy consumption 

Soil 
Unnoticed overflows onto non-paved ground 
Spillages from tanks, valves, pumps and tubes 
Leaks from buried tanks 

3.10. WATER CONSUMPTION 

Water is usually the resource of which the greatest amount is consumed in the chemical industry. The 
sources from which this resource is obtained vary from the exploitation of aquifers (wells) to the direct 
consumption of tap water. Moreover, in many industrial chemistry processes, water is incorporated 
into the final product. 
 
In the chemical industry, water consumption arises from: 
 

• Cleaning. 

• Cooling. 

• The process itself (formulations or synthesis in an aqueous medium). 

• Auxiliary equipment: liquid ring vacuum pumps, open water circuit condensers, ejectors, etc.  

• The manufacture of products in an aqueous base (incorporation into the final product). 
 
The environmental aspects associated with the consumption of water are related to the impact 
produced by the consumption itself on the different water resources that are exploited. 
 

3.11. ENERGY CONSUMPTION 

The majority of options described in the sections above involve some energy consumption.  
 
However, the greatest level of energy consumption occurs in those operations that require high 
temperatures and in cooling operations.  
 
The environmental aspects associated with energy consumption are related to the impacts caused by 
the consumption of non-renewable energy resources that are used. 





 

71 

 
 4. MANAGEMENT AND CONTROL OF ENVIRONMENTAL 

ASPECTS AND TECHNIQUES USED 
 
 

 

The previous chapter provided a description of the different operations and stages of the process that 
are most common in the chemical sector, and it has been shown that each of these operations 
generates certain types of environmental impact, whether in the form of atmospheric emissions, the 
discharge of wastewater, the generation of solid waste or the consumption of resources and of energy.  
 
In this chapter we will analyse the way in which the industries of the sector manage and control the 
impact caused by each of the environmental aspects, along with the Best Available Techniques 
(BATs) that are used.   

4.1. WASTEWATER: GENERATION AND MANAGEMENT 

In the industries of the chemical sector, different flows of wastewater are generated that originate from 
different sources: 
 

• Process waters. 

• Scrubbers. 

• Deionising columns or equipment for specific treatment of the water (biocides, lime, corrosion 
inhibitors, etc.). 

• Filter washes dragging out remains of solid particles. 

• Disinfection or washing of equipment. 

• Washing of infrastructures or overflows. 

• Distillation still bottoms. 

• Liquid ring vacuum pumps. 

• Contaminated rainwater and overflows. 
 
The good management of the generation of wastewater involves firstly the avoidance or minimising of 
discharges and the channelling of accidental overflows as much as possible. It should therefore be 
highlighted that the main issue is minimising sources of wastewater generation, reducing water 
consumption as far as possible, and attempting to optimise production to minimise the need for washing.  
 
Wastewater generated with a very high pollutant load accounts for some 10-30 % of total wastewater. 
The pollutant load of the remainder is usually low. To reduce environmental impact, a reference 
technique for this industry is the separation of the different flows in order to apply the most appropriate 
treatment to each one. This means that an individualised treatment is applied to each flow before the 
centralised common treatment of effluent.  
 
The most common treatment consists of a homogenisation and a physical-chemical and biological 
treatment of the wastewater, although at times specific treatments are required before or after the 
main treatment in order to eliminate specific aspects of the wastewater that are not destroyed 
during treatment. Thus biocides from the products or non-biodegradable compounds in the water 
should be given specific treatment before they enter the WWTP, so that they do not affect the 



Pollution prevention alternatives in the batch chemical sector  

72 

biomass of the treatment plant. On other occasions, further treatment must be given to water that 
has already been treated in the treatment plant in order to deal with pollutants such as salts, 
colour, refractory COD, etc. 
 
Therefore, in order to ensure the sufficient treatment of wastewater in the chemical industry, it is 
necessary to: 
 

• Separate polluted flows from unpolluted ones. 

• Characterise each one of the flows separated. 

• Determine the most appropriate treatment technology or technologies for each type of effluent. 
 
The following table shows the best available technologies that are most used in wastewater treatment, 
and their most appropriate application: 
 

Table 4.1. Most commonly used techniques in the treatment of wastewater 

TECHNIQUE APPLICATIONS OBSERVATIONS 

Sedimentation 

Solid COD 
Solids in suspension 
Non-dissolved heavy metals 
Aggregates 

• Pre-treatment to separate suspended solids that can be 
easily decanted 

• Clarification of process waters of suspended solids or flocs 

Skimming Separation of coarse solids 
• Pre-treatment in which different items of skimming equipment 

of different mesh sizes are used: grilles, rotating filters, static 
screens, etc.  

Filtration 
Undissolved COD 
Suspended solids 
Non-dissolved heavy metals 

• Separation of finer solids than sedimentation 
• Danger of clogging the filters if the solids are too fine 

Flotation 

Undissolved COD 
Suspended solids 
Non-dissolved heavy metals 
Oils and grease 

• Separation of oils, grease and floating solids 
• May require air introduced using cavitation to accelerate 

flotation 
• On some occasions, the process may require the addition of 

chemical reagents (coagulants and flocculants) to encourage 
flotation 

• The separated materials can be recovered 

Physical-
chemical: 
flocculation, 
coagulation and 
precipitation   

Undissolved and non-
coagulable COD 
Suspended solids 
Heavy metals 

• Precipitation of metals 
• Elimination of matter in suspension by the addition of 

flocculants and coagulants 
• Optimum method for large flows due to its relatively low cost 
• The yield of removed suspended solids can exceed 90 %, 

whereas when treating COD the results are less impressive 
as only the insoluble matter is removed  

• Operating costs can be high at times due to the consumption 
of reagents 



 Management and control of environmental aspects and techniques used 

73 

TECHNIQUE APPLICATIONS OBSERVATIONS 

Microfiltration / 
Ultrafiltration 

Dispersions of solids 
Emulsions 
Low concentrations of 
suspended solids 
Undissolved COD 

• Capacity to separate even colloidal particles  
• Allows the reuse of the permeated water and the waste 

generated is very low (less than 5 %) 
• Membranes must be chosen correctly depending on the water 

to be treated 
• The yield in the elimination of suspended solids is almost 

100 %, while undissolved COD remains invariable 

Advanced 
chemical 
oxidation 
(peroxides,  
Fenton’s reagent, 
ozonisation, etc.)  

COD 
Refractory COD 
AOX 
Phenols  
Compounds with activity 

• High capacity for the elimination of pollutants using H2O2 + 
iron salts or UV, O3, O3 + UV, Cl2, ClO2, OCl-, supercritical 
water, O2, etc. 

• In some cases reaction conditions are extreme 
• Capable of eliminating refractory COD 

Nanofiltration / 
Reverse osmosis 

COD 
Refractory COD 
AOX 
Phenols 
Compounds with activity 
Salts 

• Separation of ions by permeation of the membrane 
• These treatments generally require prior microfiltration 
• Permits the reuse of the output water 
• Rejects are quite high (> than 30 %), so waste is generated 

that should be managed appropriately 
• High pressure of operation and high energy consumption 

Adsorption by 
activated carbon  

COD 
Refractory COD 
AOX 
VOCs 
Compounds with activity 

• Capacity to eliminate odours, colour, non-biodegradable and 
toxic compounds 

• A good refining technique, but expensive for removing high 
concentrations of pollutant load 

Ion exchange 
Ionic compounds 
Metals 

• Substitution of pollutant ions in resins 
• The regeneration of the resins results in a waste flow with a 

high salts load 

Extraction 
COD 
Refractory COD 
AOX 

• Transfer of a pollutant to a solvent with the possibility of its 
recovery 

Distillation / 
rectification 

COD 
Refractory COD 
AOX 
VOCs 

• Transfer of volatile pollutants to the vapour phase: the 
condensation or treatment of volatiles should be anticipated 

• Restricted use depending on the characteristics of the water 
• High energy consumption 

Vacuum 
evaporation 

Metals 
Non-volatile COD 
Salts 

• Evaporation of water to concentrate the waste: this does not 
eliminate the waste, but it reduces its volume by 4 to 20 
times, depending on the effluent 

• Enables on many occasions the reuse of the distillate 
• Used for small flows, of up to 100 m3/day 

Stripping 
VOCs 
AOX 
Ammonia 

• Elimination of organic and inorganic volatiles by transfer to 
the gas phase by means of air diffusion 

• This technique should be carried out in such a way that the 
pollutants dragged out by the air can be treated appropriately  



Pollution prevention alternatives in the batch chemical sector  

74 

TECHNIQUE APPLICATIONS OBSERVATIONS 

Anaerobic 
biological 

BOD 
COD 
Biodegradable AOX  
Total nitrogen 
Sulphates 

• Elimination of BOD of microorganisms without oxygen 
• Process very sensitive to possible changes 
• Sulphates reduced to sulphides via sulphites 
• Possibility of energy recovery through combustion of the 

biogas generated  
• Suitable for large flows 
• Installations are complex and very expensive  

Aerobic 
biological 

BOD 
COD 
Biodegradable AOX  
Phosphorous and phosphates 

• Elimination of BOD of microorganisms in the presence of 
oxygen 

• Highly suitable for eliminating biodegradable compounds 
• The range of application in terms of flows is very wide 
• Sensitive to the discharge of toxic substances 

Membrane 
bioreactor (MBR) 

BOD 
COD 
Biodegradable AOX  
Phosphorous and phosphates 

• Combines the technologies of biological oxidation and 
filtration by membranes 

• Increased yield with respect to conventional biological 
treatment, allowing up to 5 times the biomass capacity  of the 
biological reactor (up to 20 g/L)  

• Yield of suspended solids removal is equivalent to 
micro/ultrafiltration  

• Installations are much more compact than those of 
conventional biological processes as the decantation stage is 
eliminated 

• Allows the water to be reused 
• Elimination of BOD of microorganisms in the presence of 

oxygen 
• Highly suitable for eliminating biodegradable compounds 
• The range of application in terms of flows is very wide 
• Sensitive to the discharge of toxic substances 

Nitrification / 
denitrification 

Total nitrogen 
Ammonia 

• This is a complementary stage to a biological system, which 
is used to eliminate ammonia 

• Destruction of nitrogen compounds using specific 
microorganisms 

Physical-
chemical 
treatment and 
segregation of 
saline flows and 
discharge directly 
into the sea 

Flows with high saline 
concentration:  
Cl- > 2500 mg/l 
Conductivity > 6000 μS/cm 
Sulphates > 1000 mg/l 

• This is a technique that is appropriate where the geographical 
situation allows it and where the pollutant load is compatible 
with the recipient medium. Particularly appropriate for brine, 
osmosis rejects and other saline flows with a low presence of 
other pollutants  

• Improved functioning of WWTP due to reduction in salts 

Recovery of 
acid and 
alkaline salts 

Acid or alkaline flows 

• These are recycled following their collection in scrubbers if 
they are gases and the evacuation of the waters when they 
reach near saturation, or by selective collection  

• On occasions their purity enables them to be marketed as 
solutions of varying concentrations 

• Reuse in other processes to enable pH adjustments 
• Avoids the appearance of salts in wastewater  



 Management and control of environmental aspects and techniques used 

75 

4.2. ATMOSPHERIC EMISSIONS: GENERATION AND MANAGEMENT 

During the processes and operations carried out by the chemical sector, emissions of gases, volatile 
compounds and particles are produced that are both diffuse and channelled. The chemical sector 
must therefore consider: 
 

• The intervention of different volatile organic pollutants and of nitrous oxides in the cycle of 
photochemical oxidants. This process makes a decisive contribution to the formation and 
maintenance of significant amounts of low level ozone (photochemical smog).   

• The capacity for participation of certain organic pollutants in the depletion of the stratospheric 
ozone layer.  

• The ascertainment of the acute or chronic toxicity of different pollutant types (such as 
polychlorinated biphenols (PCBs), dioxins, polycyclic aromatic hydrocarbons, benzene, peroxy-
acyl nitrates (PAN), nitriles, chlorobenzenes, acrolein, etc).   

• Odours, VOCs that are non-toxic but with a very low detection threshold, such as mercaptans, 
which in certain sub-sectors such as that of fragrances and flavours can be extremely 
important.   

• The increased concentration of greenhouse gases (CO2, CFCs, methane and ozone) which are 
responsible for global warming and climate change.  

• The emission of nitrous oxides and sulphur dioxide which in reaction with the water vapour in 
the atmosphere generate the acids responsible for acid rain.  

• The emission of CFCs that are responsible for the depletion of the stratospheric ozone layer 
that provides protection from solar ultraviolet radiation. 

• The emissions of particles forming aerosols that may be pollutant or hazardous.  
 
The first step towards the correct management of emissions is to avoid or minimise emissions and to 
channel diffuse emissions as far as possible. 
 
The first step for minimising atmospheric emissions is to carry out a thorough characterisation of 
emissions. This involves determining the flows of the different streams, including their maximum, 
minimum and average flows, together with their periodicity and frequency. Another important factor is 
to determine the pollutants contained in these emissions, the temperature, moisture content, presence 
of dust, etc. and to relate all of these parameters to the different processes carried out within the 
company. All of this enables the best possible technology or sequence of technologies for the 
reduction of emissions to be chosen. 
 
With regard to particle emissions, which are relevant in grinding, micronising and packing operations, 
etc., systems for the internal containment of particles are used. These minimise or entirely avoid 
emissions of particles. In this way, on occasion, it is possible to make the most of substances of added 
value and to reprocess them.  
 
To this end, closed systems and equipment with controlled ventilation and systems of pneumatic 
transportation by suction or air pressure from silos or dryers, filtering the air from the pneumatic 